
WATER SUPPLY SYSTEM MANAGEMENT 

PLAN 

5-YEAR UPDATE 

FOR THE 

PAWTUCKET WATER SUPPLY BOARD 

VOLUME 1 
 
 
 

 

 

 

P AW T UCK ET  W AT E R S U PP L Y  B OA R D  

85  BR ANC H S T R E ET  

P AW T UCK E T ,  R I  0 28 6 0  

 

 

P RE P AR ED  BY * :  

 

P AR E CO R PO RA T IO N 

8  B L ACK S T O NE  V AL L EY  P L A C E  

L IN C OL N ,  R I  02 8 6 5  
 

 
 

O c to be r  2 00 7  
R ev i se d  O cto b e r  2 01 4  
R ev i se d  J anu a r y  2 020  

    R ev i se d  A u g u s t  2 0 20  
  R e v i se d  No v em b e r  2 020  

 
 
 
       *Prepared by Pare Corporation October 2007 and updated by PWSB October 2014      

        and again in January 2020. 



 

-1- 

EXECUTIVE SUMMARY 

Introduction and Goals 

This Water Supply System Management Plan (WSSMP), as revised, has been prepared as required 

under the Rhode Island General Laws (RIGL) 46-15.3, as amended 

previous WSSMP was prepared in October 2014 and 

was officially accepted by the Rhode Island Water Resources Board (RIWRB) per correspondence 

dated January 30, 2019.  The legislative authority to effectuate the goals and policies of this Act has 

been conferred to the Rhode Island Water Resources Board (RIWRB).  To this end, the RIWRB has 

promulgated the Rules and Regulations for Water Supply System Management Planning, October 

2002, as amended, to implement the provisions of this Act.    

 
Under this Regulation, the Pawtucket Water Supply Board (PWSB), as a water purveyor supplying 

over 50 million gallons of water per year, is responsible for the preparation and adoption of a WSSMP.  

It also requires that the PWSB update this WSSMP periodically, as significant changes warrant but at a 

minimum of every five years, or as otherwise stipulated in the Regulations. 

 
er framework that will facilitate the effective and 

efficient conservation, development, utilization, and protection of the natural water resources of the 

State as utilized by the water purveyor.  Further, the overall goals incorporate the applicable policies 

and recommendations of the Rhode Island Water 2030, State Guide Plan Element 721.  The purpose of 

this WSSMP is to outline the objectives of the Water Supply System Management Planning process 

for the PWSB water supply system and to serve as a guide to employ the proper decision-making 

processes toward meeting that goal.   

 
This WSSMP contains a detailed description of the water system and includes the policies and 

procedures related to the general function, operation and management of the water system.  The water 

quality protection component of the plan is contained separately in Volume II.  The Emergency 

Management component as it relates to the vulnerability assessment of the water system for use in 

emergency planning is contained separately in Volume III.  It shall be incumbent upon the PWSB to 

implement the recommendations and procedures outlined in this WSSMP in order to comply with the 

overall requirements of this Act.      

Water System Description 

The PWSB system supplies water to a direct service population of approximately 98,130 customers in 

Pawtucket, Central Falls, and the Valley Falls section of Cumberland.  Water is also supplied by the 

PWSB through a wholesale contract to the Town of Cumberland, RI.  The PWSB system's source 

water is derived from the Abbott Run watershed and its underlying aquifer, where the PWSB operates 



PAWTUCKET WATER SUPPLY BOARD  EXECUTIVE SUMMARY 

 -2-

4 surface water reservoirs and 8 active and 2 inactive groundwater wells.  The four surface water 

reservoirs, (in order proceeding down the watershed) include Diamond Hill Reservoir, Arnold Mills 

Reservoir, Robin Hollow Pond and Happy Hollow Pond and have a combined storage capacity of 

4,970 MG. 

 
In 2008, the PWSB officially decommissioned the water treatment plant at 120 Mill Street in 

Cumberland, Rhode Island that had been in operational service since construction in 1938.  The 

facility which was rated for 26.4 MGD was determined to be outdated and not economically viable for 

rehabilitation to meet future water quality requirements.  The abandoned plant was located at the south 

end of Happy Hollow Pond and treated the surface water from Happy Hollow Pond and the 

groundwater wells utilizing conventional water treatment processes including pre-chlorination, 

flocculation, sedimentation, filtration, corrosion control, chlorination, and fluoridation.   

 
With the decommissioning of the old water treatment plant in 2008, the PWSB completed construction 

of its new water treatment facility at 87 Branch Street approximately one mile south of the old 

treatment facility.  Raw water is now pumped from the south end of Happy Hollow Pond to this new 

treatment facility.  The new facility was designed to treat a maximum flow of 25.0 MGD and a 

sustained average flow of 13.3 MGD.  Water treatment consists of a series of chemical and physical 

processes through which taste, odor, color, turbidity and chemical and microbiological contaminants 

are removed or inactivated.  Treatment techniques include coagulation, flocculation, and filtration 

mechanisms for the removal of color, turbidity, and other impurities.  Following filtration, the water is 

treated with UV energy to deactivate Cryptosporidium and Giardia Lamblia.  The finish water is then 

pH adjusted, disinfected with chlorine, and fluoridated before entering the 1.4 MG clearwell structure 

or the onsite 5.0 MG storage reservoir. 

 
High service finish water pumps at the treatment plant are designed to pump from the clearwell or 

alternatively from the onsite 5.0 MG storage tank and into the transmission and distribution system.  

Once pressurized, the finished water is conveyed to the distribution system via a series of water mains 

departing to the north and south of the treatment plant.  Two water storage reservoirs are located at the 

western edge of the distribution system, on Stump Hill in the Town of Lincoln.  These tanks have a 

combined storage capacity of 13.0 million gallons.   

 
The PWSB system operates as a single pressure zone.  There is, however, one small area in the Valley 

Falls section of Cumberland that is isolated from the main water system and is operated at a higher 

hydraulic grade due to high customer service elevations.   



PAWTUCKET WATER SUPPLY BOARD  EXECUTIVE SUMMARY 

 -3-

Water Supply Sources 

Description of Watershed and Surface Water Supplies 

tt Run watershed, a sub-basin of the Blackstone 

River Valley Drainage Basin.  The watershed covers an area of 27 square miles in the Town of 

Cumberland, RI and Towns of Wrentham, Franklin, Plainville, North Attleboro and Attleboro, MA.  

 
Diamond Hill Reservoir:  There exist a number of ponds and impoundments within the Abbott Run 

watershed.  The first and largest is near the origin of Abbott Run near the Diamond Hill area of 

Cumberland and is the Diamond Hill Reservoir.  The Diamond Hill Reservoir was originally 

constructed in 1887 and has been enlarged twice.  The usable storage capacity is 3.67 billion gallons.   

Arnolds Mills Reservoir: The Arnolds Mills Reservoir is located immediately downstream from the 

Diamond Hill Reservoir.  Constructed in 1927, its usable storage capacity is approximately 1.163 

billion gallons.  Robin Hollow Pond and Happy Hollow Pond:  There are four other smaller ponds 

along the seven-mile length of Abbott Run.  The PWSB owns two:  Robin Hollow Pond and Happy 

Hollow Pond.  The total usable storage capacity in these ponds is approximately 142 million gallons.  

The two other ponds, Rawson and Howard Pond, are privately owned.  The total storage capacity in 

these ponds totals approximately 51 million gallons. 

 
Groundwater Sources  

The Pawtucket Water Supply Board owns a series of ten wells (although only 8 are currently active) 

along Abbott Run that can supplement the surface water supply; wells 2A through 9 are currently 

available for use.  Wells No 1 and 2 have been abandoned and are no longer in service.  Wells 10 and 

11 have no power and are not connected to the water system.  These wells are exercised via the 

generator and discharge to an adjacent stream.   

 
rectly into the raw water intake at Happy Hollow 

Pond as water quality dictates.  These wells are also activated when raw water quality is very poor as 

may occur in the spring with high turbidity and in the summer to reduce surface water temperature.  

Generally, at minimum 2 - 3 wells are in operation at any time to supplement surface water supply to 

the treatment plant.  

Water Treatment Facility 

The Raw Water Pump Station (RWPS) is located at 118 Mill Street in Cumberland, RI adjacent to the 

old Water Treatment Facility at 120 Mill Street.  This pump station draws water from Happy Hollow 

Pond through a submerged intake.  The intake consists of two, 30-inch branches; each branch separates 

via a tee fitting into two sub-branches that each connects to two intake screens.  The individual 



PAWTUCKET WATER SUPPLY BOARD  EXECUTIVE SUMMARY 

 -4-

groundwater wells, Well No. 2A through Well No. 9, connect to a 20-inch well water header.  Water 

from the wells passes through a cascade aerator to strip the radon prior to connection with the raw 

water intake line from Happy Hollow Pond.   

 
Raw water from Happy Hollow Pond is pumped approximately one mile through two, 36-inch raw 

water transmission pipelines to the treatment facility at 87 Branch Street.  The single 36-inch pipeline 

from the RWPS separates via a tee fitting into the two, 36-inch pipelines that then rejoin via a tee 

fitting to one 36-inch pipeline prior to entering the plant. 

 
The RWPS station was recently retrofit with a system designed to feed powder activated carbon (PAC) 

to the raw water supply to aid in the control of seasonal taste and odor problems.  These taste and odor 

problems have been attributed to the levels of Geosmin and 2-Methylisoborneol (MBE) which are 

naturally occurring organic compounds in surface waters and both of which are discernable to 

consumers at extremely low levels.  Their occurrence is commonly associated with warmer weather 

and algal blooms that occur in late summer.   

 
The new water treatment plant is designed to produce up to 25 MGD of finished water.  Additionally, 

it was designed to allow 30 MGD to flow through the facility without major piping or structural 

modifications.  The facility design also allows implementation of chloramines for disinfection without 

major modification or plant shut down.   

 
The water treatment plant uses polyaluminum chloride (PAC)/alum as a coagulant and contact 

clarification to remove TOC, color, and turbidity prior to deep bed Granular Activated Carbon (GAC) 

filters.  The water then passes through UV disinfection units and is then dosed with sodium 

hypochlorite and sent to a channeled 1.4 MG clearwell with a contact time of 90 minutes, and either 

pumped directly into the distribution system or to the onsite 5 MG storage tank.  The treatment plant is 

completely controlled by in-line process analyses and a computer based Supervisory Control and Data 

Acquisition (SCADA) System.   

 
Each contact clarifier is back flushed every 4 hours of operation using a raw water/air scour flush.  The 

GAC filters backwash with potable water and air every 24 to 48 hours.  The flush and backwash 

wastewater flows into equalization basins located under the filters.  From the equalization basins, the 

combined residuals waste is pumped to two dewatering lagoons via a 12-inch force main at the site of 

the old treatment plant lagoon.  These lagoons are lined and have an underdrain system for proper 

dewatering of the PAC/alum sludge 

 



PAWTUCKET WATER SUPPLY BOARD  EXECUTIVE SUMMARY 

 -5-

Emergency generators are provided at the Raw Water Pump Station and the Water Treatment Plant to 

allow full production of up to 25 MGD during extended power outages.  With diesel fuel deliveries at 

48-hour intervals, the entire water treatment process could operate indefinitely on the auxiliary power 

system.   

 
Storage Facilities 

The water system maintains two distribution storage facilities located in Lincoln; a clearwell at the 

treatment plant and a finish water supply storage tank at the location of the treatment plant.  The total 

distribution system storage including the finish water tank system storage is 20.9 million gallons.   

 
Pump Stations 

The PWSB system owns and operates three pump stations.  The facilities are identified as Branch 

the treatment plant and the high lift finish water 

pumps at the water treatment plant.   

 
Branch Street (Station 4) Emergency Water Treatment Plant Effluent 

Located at 85 Branch Street in Pawtucket, this station was formerly the main pumping station for the 

PWSB when the old treatment facility was in service.  This station is now utilized as a backup for the 

high lift service pumps at the new water treatment plant at 87 Branch Street.  Five pumps were 

installed in 1983 at this facility (three 9 MGD pumps, one 6 MGD pump, and one 3 MGD pump).   

Raw Water Pump Station 

This pump station was constructed in 2007 and is located at 118 Mill Street in Cumberland adjacent to 

Happy Hollow Pond.  It is designed to deliver raw water approximately one mile south to the water 

treatment facility.  The station is equipped with three (3) 13.2 MGD pumps, for a total reliable 

pumping capacity of 26.4 MGD.  The 200 HP pump motors are scheduled to be retrofit with variable 

optimize efficiency of the facility.     

 

Finish Water Pump Station  

This pump station was constructed in 2007 and is located at 87 Branch Street at the water treatment 

plant.  The pump station consists of four (4) 13 MGD pump, for a total reliable (one spare) pumping 

capacity of 39 MGD.   Two of the three 900 HP pump motors were retrofit with variable frequency 

 
Transmission System 

 of approximately 272 miles of water main with approximately 24 

miles of transmission mains (16-inch water main and greater).  Pipe sizes range from 2-inch diameter 



PAWTUCKET WATER SUPPLY BOARD  EXECUTIVE SUMMARY 

 -6-

to 12-inch for distribution mains.  Transmission mains are 16-inch diameter to 48-inch diameter.  

These mains transport water from the water treatment plant, the 5.0 million gallon storage tank at 87 

Branch Street and the two distribution system storage tanks at Stump Hill to the entire water 

distribution system.  The transmission and distribution system is comprised predominantly of cement 

lined cast iron, cement lined ductile iron and a limited amount of unlined cast iron water main.   

Transmission and Distribution Main Lining and Replacement   

The Rules and Regulations for WSSMP define transmission lines as the pipes that are 16 inches in 

diameter or greater and are the pipes required to carry potable water from a water source to or 

throughout an area served or to be served by a water supply system for the specific purpose of 

supplying water to support a general population.  The PWSB owns and operates a total of 

approximately 24 miles of transmission water main.  Less than 1% of these transmission mains are 

unlined pipe.   

 
Since 1988, the PWSB has undertaken an aggressive approach to replacing or rehabilitating the entire 

distribution system with a goal of either cement lining or replacing all unlined cast iron water mains.  

PWSB has completed its goal of replacing or rehabilitating the entire distribution system in Pawtucket, 

Central Falls and the Valley Falls section of Cumberland.   

 
Interconnections to Neighboring Water Systems  

The PWSB can supply water to six neighboring municipal water systems including the Town of 

Cumberland, Town of Lincoln, City of East Providence, and Providence Water Supply Board in Rhode 